=%
s 8
| K " 1',
16 ¥
10 14 . I
mn A L, 8o
ra L e T 1 1 _ P FH — n
e - a— T L 1 | Tl == T Y 1
P, £ 13 (3.5 e T 1) A W Ll il h 1
o 1] = s P I "l D e %W B n
{ e e :I T
I S L ﬁ{ )
i e 5N 72 Fi Ta T
i - o — =] i _ ' — 2
Py
;)
)

B oW o=

T i e a1
L e >
4 7
&2
K 44
“
=B L

W |
4 & \ ¥ I/ g . U’%I [TYPE F24 |
1B 57 P :
L?:/” E1
Pos. Code Description ty. Legend
| | | p | Qty. | g
1 960160 O-Ring 217.86x2.62 | 6 215
2 11260162  |Valve cap (442 in/lbs) | 6 For ©J
SXMV3G35
2 11260162T  Valve Cap 1/4" threaded (442 in/Ibs) | 1 SXMV3G40
3 11269050  [Complete valve | 6 cor 4
|4 |880833 |O—Ring ?15.54x2.62 | 6 SXMV3.5G32
5 620301 Plug 1/8" G | 1 SXMV3.5G35
SXMV3.5G40
|6 |178013O |Support ring | 3
|7 |1260130 |High pressure packing | 3 For ™
SXMV4G35
8 11780090 |Piston guide | 3
9 11780010  Pump body | 1
10  [1266740  [cap | 1
11 1260790 (Circlip gis2 | 1
|12 |1780550 |Snap ring | 1
13  [1780490  [Bearing | 1
14 [880130 0il cap | 1
15  [1780050 [piston pin | 3
16  [1780510  |0-Ring | 1
|17 |1200430 |Bo|t M6x16 (89 in/lbs) | 6
18 1789010  |Complete cover | 1
19  [1780710 [Con rod - Bronze | 3
20  [1780060  (Guiding piston | 3
21 1480480 0-Ring 4.48x1.78 | 3




22 1260091  \Washer (slinger) | 3
23 [1780070  |Plunger | 3
|24 |1260100 |Piston washer | 3
25 1260110  |Nut M8 (106 in/ibs) | 3
27  [740290 O-Ring @14x1.78 | 3
28 1980740  |Plug 3/8" G | 3
30  [1260460 (Oil seal | 3
|31 |1780100 |Rear piston guide | 3
32  [770260 0-Ring @23.52x1.78 | 3
|33 |1260440 |Low pressure seal | 3
34  |820361 Plug 1/2" G - Brass | 1
35 180101 0-Ring 217.5x2 | 1
36 1781060  |Pump head - Brass | 1
37  [1381550  \Washer | 8
38  [1322730  |Head bolt M6x60 (133 in/lbs) | 8
40  [1321190  [Bearing | 1
41 [1321080  |[Snap ring | 1
42 1480671 Oil seal | 1
44 180030 Bolt M8x20 | 4
|57 |1789209 |Comp|ete pump head | 1
60 1780340  Hollow shaft @1” |
60  [1780920  |Hollow shaft g1 4
60  [1780330  |Hollow shaft g1 o
|61 |1597 |Gas engine flange | 1
62  [1780430  [Bushing | 1
67  [820440 'Set screw | 1
|71 |1260250 |Oi| sight glass | 1
72 1260430  |snap ring | 1
|73 |1780690 |Contrast disc | 1
74 1140450  |0-Ring @20.24x2.62 | 1
| | | |

| AR64516 (Oil | 1

|Oi| Capacity - 14.6 oz

Water Cannon, Inc 4044 West Lake Mary Blvd Units 104-424, Lake Mary, FlI 32746 1-800-333-

9274 sales@watercannon.com




